Children's acetaminophen dosing

Give acetaminophen (Tylenol®) every 4-6 hours as needed for fever or pain.



Do not give more than 5 times in a 24-hour period. Do not give with any other medicine containing acetaminophen. Always follow provider instructions.

Kids deserve the best.

, , , , , , , , , , , , , , , , , , , ,	idei ilistructions.					
Type ► Weight ▼	Infants' liquid* 160mg/5mL	Children's liquid* 160mg/5mL	Children's chewables 160 mg	Children's dissolve powder packets 160mg	Regular strength tablets 325mg	Extra strength tablets 500mg
6-11 pounds	1.25 mL	I	I	I	I	ı
12-17 pounds	2.5 mL	_	-	_	_	_
18-23 pounds	3.75 mL	_	_	_	_	
24-35 pounds	_	5 mL	1 tablet	_	_	_
36-47 pounds	_	7.5 mL	1½ tablets	_	_	_
48-59 pounds	_	10 mL	2 tablets	2 packets	1 tablet	_
60-71 pounds	_	12.5 mL	2½ tablets	2 packets	1 tablet	-
72-95 pounds	_	15 mL	3 tablets	3 packets	1½ tablets	1 tablet
96 pounds+	_	20 mL 15 15 10 10 10 5 5	4 tablets	4 packets	2 tablets	1 tablet

Children's ibuprofen dosing

Give ibuprofen (Motrin® or Advil®) every 6 hours as needed for fever or pain.



Do not give more than 4 times in a 24-hour period. Do not give with any other medicine containing ibuprofen. Do not give to infants less than 6 months old unless told by child's doctor. **Always follow provider instructions.**

Kids deserve the best.

Type ► Weight ▼	Infants' concentrated drops* 50 mg/1.25 mL	Children's liquid* 100 mg/5 mL		Children's chewables 100 mg	Tablets 200 mg
0-11 pounds	_	_		_	_
12-17 pounds	1.25 mL	2.5 mL	15 10 5	_	_
18-23 pounds	1.875 mL	3.75 mL	15 10 5	_	
24-35 pounds	_	5 mL	15 10 5	1 tablet	_
36-47 pounds	_	7.5 mL	15 10 5	1½ tablets	_
48-59 pounds	_	10 mL	15 10 5	2 tablets	1 tablet
60-71 pounds	_	12.5 mL	15 10 5	2½ tablets	1 tablet
72-95 pounds	_	15 mL	15 10 5	3 tablets	1½ tablets
96 pounds+	_	20 mL (10+10)	15 10 10 5	4 tablets	2 tablets